bookboon.com

Download free books at

bookbooncom




Paul Mac Berthouex & Linfield C. Brown

Pollution Prevention and Control: Part I

Material and Energy Balances

Download free eBooks at bookboon.com



Pollution Prevention and Control: Part Il

Material and Energy Balances

15t edition

© 2014 Paul Mac Berthouex & Linfield C. Brown & bookboon.com
ISBN 978-87-403-0773-3

Download free eBooks at bookboon.com


http://bookboon.com

Contents

Preface 12
1 The Fundamentals of Design 14
1.1 The Design Problem 14
1.2 The Fundamental Concepts 14
1.3 The Material Balance and the Energy Balance 16
1.4 Block Diagrams 16
1.5 Block Diagrams and the Material Balance 18
1.6 Inventing the Block Diagram 18
[...]
» 340 L/T, . _» 1050 mg/L BOD 0.4 kg/T BOD
| First wash 1210 mg/Lss 2| 04kg/T S5
Water +
65 L/T 4000 mg/L BOD __y~.| 0.3 kg/T BOD
> Preheater ™ 1500 mg/L ss 0.1 kg/T SS
1200 L/T 15.5 kg/T BOD
Lye bath | o 12,900 mg/L BOD 3> g
"] peel removal 7,700 mg/L SS 9.2 kg/T SS
470 L/T _ 6000 mg/L BOD __y, | 2.8 kg/T BOD
™ snipers [ 3900 mg/L SS 1.8 kg/T SS
600 L/T | Abrasive | 5 13,700 mg/L BOD__y~ 8.2 kg/T BOD
| peeling 4,370 mg/L SS 2.6 kg/T SS
410 L/T Brush |, 3500 mg/L BOD 1.4 kg/T BOD
“|  washer 1250 mg/L SS 0.5 kg/T SS
3875 L/T Y
»| Retort & [ 76 mg/L BOD » 0.3 kg/T BOD
canning 0 mg/L SS 0.0 kg/T SS
1025 L/T 2200 mg/L BOD 2.3 kg/T BOD
] _> .
> Cleanup 900 mg/L SS > | oo kg/T SS
2600 L/T -
- Cooling 0.0 kg/T BOD
™ andMisc. [ cean >> | 5.0kg/T S5
 J
Totals
Product = 400 kg Water/wastewater = 10,585 L/T
BOD; 2,940 mg/L 31.1kg/T
SS 1,480 mg/L 15.6 kg/T
TS 7,560 mg/L 80 kg/T

Figure 3.2 Material balance for water, BOD and suspended solids in a sweet potato canning plant.

For every 1000 kg (1 T) of sweet potatoes that comes from the field, 400 kg leaves as canned product,
520 kg is lost immediately as solid waste (dirt, plant material, and substandard vegetables), and 80 kg

leaves in the wastewater.

The total water use is 10,585 L/T. One-third of this is used for cleanup and cooling. Another one-third
is used in the canning process. Preparation for canning (lye bath peel removal, snippers, abrasive and
brush washer) accounts for another 25% of water use. The retorts (industrial pressure cookers) use the
most water, but the wastewater is clean. Cleanup uses a lot of water and contributes six to eight percent

of the pollutant load. The cooling water is a large volume but it never becomes polluted.

Download free eBooks at bookboon.com



Pollution Prevention and Control: Part Il

Material and Energy Balances Pollution Prevention

Biochemical oxygen demand (BOD) and suspended solids (SS) are the only pollutants of interest in
this industry. The pollutant concentrations of the combined wastewater are 2,940 mg/L BOD and 1,480
mg/L SS. The mass pollutant loads per ton of product are 31.1 kg BOD and 15.6 kg of SS. The lye bath/
peel removal, snippers, and the abrasive peelers are the source of roughly 90% of the BOD and SS loads.
Slightly more than half of the total BOD load comes from the lye bath peel removal step. Abrasive peeling
contributes 25% of the BOD load. Peeling accounts for almost all of the suspended solids load.

Peeling is the first target for process redesign. A search of the food processing literature and consultation
with experts suggests dry caustic peeling as an option. The peel is removed as a pasty solid. This eliminates
the abrasive scrubbing step and reduces the wastewater flow by 80% and BOD and SS loads by 90%. The

estimated waste reductions are in Table 3.1

Empowering People.
Improving Business.

Bl Norwegian Business School is one of Europe’s
largest business schools welcoming more than 20,000
students. Our programmes provide a stimulating
and multi-cultural learning environment with an

| ~
1 )

8 stfatedic MArkefifid
Management,

=rnatlonalse

inancial BI

conomics
/ Leadership &8
‘ Organlsationg
, Shipping PsycQaleg
W ; 2 ageetl . .

Busine
_-__\_\_‘_‘—-—.

e
R
| \
|
|

|

NORWEGIAN /'{_._ EFMD
BUSINESS SCHOOL EQUIS

EREDITED

international outlook ultimately providing students
with professional skills to meet the increasing needs
of businesses.

Bl offers four different two-year, full-time Master of
Science (MSc) programmes that are taught entirely in
English and have been designed to provide professional
skills to meet the increasing need of businesses. The
MSc programmes provide a stimulating and multi-
cultural leaming environment to give you the best
platform to launch into your career.

* MSc in Business

* MSc in Financial Economics

* MSc in Strategic Marketing Management

* M5Sc in Leadership and Organisaticnal Psychology

www.bi.edu/master

47

Download free eBooks at bookboon.com

Click on the ad to read more



http://s.bookboon.com/BI

Item Original Process Dry Caustic Process

Process input 10T/h 10T/h
Peel loss 12%=1.2T/h 6% =0.6T/h
Canned output 8.8T/h 9.4T/h
Water/Wastewater 10,585 L/h 2,120 L/h
BOD 311 kg/h 31.1 kg/h
SS 156 kg/h 15.6 kg/h

Water and Wastewater Costs
Water purchase @ $0.70 per m? $7.41/h $1.48/h

Wastewater surcharge

- BOD @ $0.15/kg $46.65/h $4.67/h
-SS @ $0.10/kg $15.60/h $1.56/h
Solid waste disposal @ $25/T $30/h $15/h

Total Costs ($/h) $92.25 $21.23
Total cost ($/10-hour day) $922.50 $212.30

Table 3.1 Waste loadings for the conventional process and the dry caustic process.

There are direct cost savings by reducing water use, chemicals, steam, fuel, and waste surcharges. In
addition there will be slightly more product to sell because peel loss is reduced. The savings from

wastewater and solids disposal and water purchased is $710 per day or $25,560 per canning season.

Are there other improvements to consider? It may be possible to recycle some water from the retort to
the first washing step. The lye can be cleaned of solids and reused. The high-solids water coming from
washing, snipping, brush washers, and trimming could be screened to remove 60-80% of the solids.

This simultaneously reduces the BOD and the wastewater disposal costs.
Making the material balance was the key to setting priorities and selling the solution to management.

34 Case Study - Water Reuse and Toxic Metals Management

Anindustry uses 12 L/m of city water to supply three manufacturing processes. The process water contains

200 ppm total dissolved solids (TDS), which is excellent for the manufacturing process.

The objectives are to minimize the discharge to the city sewer, eliminate the toxic sludge, and minimize

all waste outputs.

Download free eBooks at bookboon.com



Table 3.2 and Figure 3.3 summarize what is known. The three waste streams are combined for treatment.
The tumbler water contains about 5,000 ppm of non-toxic suspended solids. The acid-etch water contains

dissolved toxic metals. The alkaline rinse water contains 230 ppm TDS but is not toxic.

Most of the solids, which are non-toxic, come from the tumbler water. The pollutants carried in the
acid etch water and alkaline rinse water are dissolved; they are free of suspended solids. The alkaline

rinse water is not important in terms of pollution, but it contributes 20 L/m, or 17%, of the total flow.

Coagulants enhance the removal of suspended solids in a settling tank. This also causes the removal
of some toxic metals so sludge from the settling tank is contaminated with toxic metals from the acid
etch rinse. The sludge is thickened by gravity and dewatered in a filter press. Mixing the metals with the

non-toxic tumbler solids creates a filter cake that must he handled as a hazardous waste.

The effluent is neutralized by adding acid or base as needed. The effluent has a total dissolved solids

concentration of 600 mg/L TDS, which is too high for water reuse.

Water Source Flow TSS TDS (mg/L) Toxic Direct Reuse
(L/m) (mg/L)
City water 120 nil 200 No NA
Tumbler water 80 5,000 <200 No Yes (low TSS)
(0.4 kg/h)
Acid etch water 20 nil <400 Yes No
Alkaline rinse water 20 nil <400 No No
Effluent 180 <10 mg/L 600 mg/L No No (high TDS)
Sludge filter cake - 20-30 kg/d - Yes No

Table 3.2 Characterization of water use and wastewater treatment. (TSS = total suspended solids; TDS = total dissolved solids)

City Water i

Acid or B
120 Um Coagulants cid orbase Effluent
\ Settling Tank \ ~118L/m
_—r 120 Um (600 mg/LTDS)
> > —> Da > oa >
ey ~
Tumbler water

Neutralization

20L/m Sludge thickener

V

Alkaline rinse water

20L/m Conditioning

chemicals

v

~
rd

Acid etch water

B el Non-hazardous
Supernatant & i . —>  sludge cake to
filtrate recycle Sludge filter press  disposal

Figure 3.3 Wastewater Treatment Process Mass balance on water neglects water in sludge cake.

Download free eBooks at bookboon.com



Pollution Prevention and Control: Part Il
Material and Energy Balances Pollution Prevention

The salt that prevents the effluent from being recycled is proportional to the drag-out from the acid
etch and alkaline rinses. The chemicals added for neutralization are also proportional to the drag-out

and they increase the salinity.

The engineers have some ideas after seeing the material balance information.

Engineer 1 We should treat the tumbler water separately with some sort of solid-liquid separation
process. Removing the suspended solids should make the water suitable for reuse. The

solids will be non-hazardous for purposes of disposal to a landfill.

Engineer 2 True, that would mean having two clarifiers, one for the tumbler water and one for the

other combined wastes. There is no room to build a new unit for this waste stream

Engineer 1 There are other ways to removed solids, like microfiltration. This is a membrane process
that is widely used and extremely versatile. I would expect to find a membrane that
would do the job.

Engineer 2 Let’s make a quick phone call to Membranes International.

A short time later.

Need help with your
dissertation?

Get in-depth feedback & advice from experts in your
topic area. Find out what you can do to improve
the quality of your dissertation!

Get Help Now

Go to www.helpmyassignment.co.uk for more info E:/Helpmyassignment

50 Click on the ad to read more

Download free eBooks at bookboon.com


http://www.helpmyassignment.co.uk

Engineer 2

Engineer 1

Engineer 2

Engineer 1

Engineer 2

Engineer 1

Engineer 2

Engineer 1

You are right. There is an ultrafiltration system that will deliver excellent water with
500-600 ppm TDS and a reject slurry with 35% solids. The volume of water in the slurry
is 1 L/m or less, so let’s say we can recycle the 79 L/m of tumbler water. The operating
pressure is reasonable. This slurry will be non-hazardous and therefore disposal is not

a problem.

The next step should be to reduce the drag-out from the acid etch and alkaline rinses.

This will reduce the salt buildup and the metals in the sludge.

There are low-cost ways to do that. Modify the drip tanks and put in air knives to blow-
dry the parts before rinsing. Put in automatic shut-off valves and countercurrent rinsing.
That will reduce each rinse by half and the salt content will be low. We could recycle
11 L/m water. We can't recycle everything. Our effluent is like the blow-down on a

cooling tower or a boiler. Some effluent is needed to control the salt build up.

That gets us to the flow sheet shown in Figure 3.4. That is a nice improvement. The volume
of sludge and the metals content are greatly reduced. The sludge may still be hazardous,

depending on the metal concentration and its stability in the RCRA leaching test.

We could treat the acid-etch water separately. This would reduce the sludge volume and

it might make metal recovery possible.

Right. And the volume is so small - the volume for one day is 10,800 L (10 L/m for 18
hours), the same as the flow for one hour when we used 180 L/m of city water. That
means the existing settling tank has sufficient volume to treat one day’s waste as a batch.
Add chemicals directly to the settling tank, mix it, settle the precipitate, allow the sludge

to thicken, and dewater it.

What happens to the alkaline rinse? It's non-toxic. We might mix it with the tumbler

water and use the ultrafiltration system to recover a few more liters of water.

Figure 3.5 is a sketch of the proposed system. Details need to be checked to be sure it
will work, but it is an excellent working plan. City water purchase is reduced from 120
L/m to 5 L/m. Most solids are in a non-toxic slurry. The metals are concentrated in a

very small volume of sludge.

Download free eBooks at bookboon.com



City Water 10 L/m

Recycle 11 L/m

Recycle 79 L/m

N

Membrane
separator

80 L/m

S
rd

Tumbler water

10 L/m

..'—.-___ 1 L/m Non-toxic slurry

(————————=  35%solids

[ ——

Acid or Base

\ \

Coagulants Settling Tank

20 L/m

>

S
Cd

Alkaline rinse water

10L/m

S
re

Acid etch water

ry -—)I ca

~
>

Neutralization
Sludge thickener

Conditioning
chemicals

Sludge cake to

Lreranae,e, > disposal
Sludge filter press

Supernatant &
filtrate recycle

L
Effluent 8 L/m

Figure 3.4 Redesigned process. Mass balance assumes 1 L/m water in sludge cake and 1 L/m in membrane process slurry.

City Water 5 L/m

Recycle 6 L/m

80L/m

LN
Cd

Tumbler water

10L/m

—

Alkaline rinse water

S
Cd

10L/m

P Recycle 89 L/m

- n© .~ 1L/m Non-toxic slurry
Membrane (———————  35%solids
separator — 1

Batch Settling & Coagulants
Thickening

Supernatant

S

zxa
—

Equalization

S

Conditioning

chemicals Filtrate

LN
Cd

Acid etch water

Sludge to metal
recovery?

ereese >
Sludge filter press

Figure 3.5 Flow diagram for the final proposal. Mass balance assumes 1 L/m water in sludge cake

and 1 L/m in membrane process slurry.

Download free eBooks at bookboon.com

7

Effluent 3 L/m



Pollution Prevention and Control: Part Il
Material and Energy Balances Pollution Prevention

3.5 Case Study - Reducing Phenol Emissions

An industry produces approximately 100,000 kg/d of phenolic chemicals using a batch process to react
a chlorinated organic chemical with an excess of a phenolic chemical. The reaction is carried out in an
aqueous solution. The products can be a variety of specific chemicals, depending upon the chemical

that is reacted with phenol.

Phenol, caustic (NaOH), an organic chloride (R-Cl) and water are charged to a reactor. After a brief period
of mixing and settling, sulfuric acid and benzene are added. When the reaction reaches the desired state
the organic layer that contains benzene, unreacted raw material, and product is decanted. A large volume
of brine is discarded as waste. Washwater comes from cleaning the equipment with water at the end of

processing.

Wastewater is restricted to less than 0.1 mg/L phenol and less than 0.05 mg/L benzene. Emissions of total
organics to the air is limited to 4.5 kg/d maximum and 2 kg/h maximum. Present performance, given
in Table 3.3 and Figure 3.6 shows that the existing system violates the air and water pollution laws. A

pollution audit is needed to discover where and how the emissions originate.

(]
B By 2020, wind could provide one-tenth of our planet's

ra I n p O W e r electricity needs. Already today, SKF's innovative know-

how is crucial to running a large proportion of the

world’s wind turbines.

Up to 25 % of the generating costs relate to mainte-
nance. These can be reduced dramatically thanks to our
stems for on-line condition monitoring and automatic
jcation. We help make it more economical to create

Therefore we'need the best employees who can
eet this challenge!

T@f Power of Knowledge Engineering

'-r?a-.i

Plug into The Power of Knowlé: ngineering.
Visit us at www.skf.com/know1edg.\¢.

1\

53 Click on the ad to read more

Download free eBooks at bookboon.com


http://www.skf.com/knowledge

A typical batch leaving the decanter contains 70% benzene, 28% product, 1% phenol, and some tars.
This is fractionated by distillation in stages. The first stage removes benzene and phenol for recycle over
a 10-hour period. In the second phase, 98% of the product is recovered over a one-hour period. At the

conclusion of the distillation, 25,000 kg of tars remain in the still. Tars are stored in a pond, but new
regulations prohibit this in the future.

Vent to atmosphere
500 kg Benzene
50,000 kg phenol 5 kg Phenol
27,000 kg caustic
96,000 kg RCI Cooling AN Cooling water
374,000 kg water water o 10,000 kg
@ Vapor vapor 777" | Barometric

Non-contact |:> 777 condenser
Condenser ‘
Reactor
2,700 kg benzene l’ @

3,000 kg sulfuric acid Uncontaminated Condenser Tailwater

370,000 washwater cooling water 485 kg benzene
’ Phenol 10 kg phenol
|:> Products 10,000 kg water
<:| Steam
Combined effluent COD Load
@ @ + Brine = 2,500 kg COD

410,000 kg Brine’ 25,000 kg - Washwater = 3,000 kg COD

370,000 kg washwater ~ Tars & Bottoms - Tailwater = 1,500 kg COD

Figure 3.6 Phenolics processing system.
[...]
equations, solving simultaneous equations and iterative solutions, and some strategies for choosing which

variables the designer will manipulate when there is a choice.

Example 4.2 AIR EMISSION TEST

During an air emission test, the inlet gas stream to a fabric filter (Figure 4.5) is 4,000 standard m3/min and the particulate
loading of dust is 0.005 kg/m?3. The particulate removal efficiency is 99.25%. Compute the dust concentration in the
emitted air and the mass of dust removed by the filter. The volume of air removed with the collected dust is negligible.

) Airg,.= 4,000 m3*/min

[q‘ MEmitted (kg/m in)

CEmitted (kg/m3)

Air,, = 4,000 m3/min
G, = 0.005 kg/m3
M,,=20kg/m

Figure 4.5 Dust collection emission test

Basis = 1 minute = 4,000 m*/min air
Tie component = dust (assumed to be inert)
Boundary = Fabric filter equipment

Mass flow of dust into the filter
M,, = (4,000 m*/min)(0.005 kg/m?) = 20 kg/m

Material balance on dust solids

(4,000 m3/min)(0.005 kg/m3) = Mg, ieq + (0.9925)(4,000 m3*/min)(0.005 kg/m?)
Dust In Dust Removed

Miries = My = Magmoses = 20.00 — 19.85 = 0.15 kg/min

Cemittea = (0.15 kg/m)/(4,000 m3/min) = 0.0000375 kg/m? = 37.5 mg/m3

Miamove= 20.00 — 0.15 = 19.85 kg/min

Download free eBooks at bookboon.com



Example 4.3 SALT TRACER MEASUREMENT OF FLOW

Flow will be measured by adding a known mass of inert tracer, such as chloride or lithium, because it is not possible to
install a conventional flow meter in a pipe. The tracer concentration is measured after it has mixed with the flow in the
pipe. The mixing zone is shown in Figure 4.6. Chloride concentration above the injection point is 50 mg/L.

Chloride solution at 200,000 mg/L concentration (20% by weight) is added at a rate of 5 L/m.The concentration measured
downstream is 1000 mg/L. There is no accumulation of chloride or water within the mixing zone.

Injected Solution
Flow =5 L/min
Chloride = 200,000 mg/L

Flow =W L/min |:> Flow = (W+ 5) L/min
Chloride =50 mg/L Chloride = 1,000 mg/L

Mixing Zone

Figure 4.6 Diagram of flow measurement by tracer dilution.

Basis =1 min
The tie component is chloride
Boundary = mixing zone

Material balance on water:
Water In (L/min) = Water Out (L/min) = W L/min + 5 L/min

Material balance for chloride, with units of mg/min:
(W L/min)(50 mg/L) + (5 L/min)(200,000 mg/L) = (W + 5 L/min)(1000 mg/L)

chloride from upstream chloride added chloride leaving downstream

50W + 1,000,000 = 1000W + 5000
(950 mg/L) (W L/min) = 995,000 mg/m
W = 1,047 L/min (270.2 gpm = 0.3891 mgd)

The precision of this value is misleading because the chloride concentrations cannot be measured exactly. The reported
concentration could be in error by £5%. The tracer injection rate may not be a constant 5 L/m. Let us say, as a practical
estimate, that the flow is 1,050 L/m. Repeated measurements should be made if greater accuracy is required.

Download free eBooks at bookboon.com



Example 4.4 SLUDGE DEWATERING

Avacuum filter, Figure 4.7, removes water from sludge or slurry. The input sludge is 8% solids by weight. Seventy percent
of the water in the feed sludge is removed as filtrate, which will be assumed free of solids. All the feed solids and 30%
of the water in the feed sludge leave as a filter cake.

Feed sludge = 1000 kg/h
Solids =80 kg/h
Water = 920 kg/h

Filter cake =356 kg/h
Solids =80 kg/h
Water = 276 kg/h

Filtrate = 664 kg/h
Solids =0 kg/h
Water = 644 kg/h

Figure 4.7 Vacuum filter removes water from sludge.

Basis: 1000 kg feed sludge
Tie component = water or solids
Boundary = vacuum filter equipment

Material balance on water:
Water in feed = Filtrate + Water in filter cake
1000 kg of feed sludge contains (0.92)(1000) = 920 kg of water

Water in filtrate = 0.7(920 kg) = 644 kg
Volume of filtrate = 0.644 m3/ton of sludge processed.
Water in the filter cake = 920 kg — 644 kg = 276 kg

Material balance on solids:
Solids in feed = Solids in filtrate + Solids in filter cake
1000 kg of feed sludge contains (0.08)(1000) = 80 kg solids

Filter cake contains 80 kg solids and 276 kg water.
Total mass of sludge cake = 80 kg solids + 276 kg water = 356 kg
Moisture content = 100(276/356) = 77.5%
Solids content = 100(80/356) = 22.5%

Download free eBooks at bookboon.com



EXAMPLE 4.5 SOLIDS REMOVAL IN A SETTLING TANK

The influent to a wastewater settling tank (Figure 4.8) is 20,000 m3/d at a concentration of 200 mg/L (0.2 kg/m?) of
suspended solids and the effluent contains 60 mg/L. The sludge that is drawn off the bottom of the tank has a solids
concentration of 20,000 mg/L (20 kg/m?3). Calculate the sludge removal rate as a percentage of the inflow.

Effluent
Qe= 20,000 - Qsm*/d
0.06 kg/m* SS

Sludge Influent
Qs m¥/d T\~ Q= Qg+ Q= 20,000 m¥/d
20 kg/m3SS 0.2 kg/m3SS

Figure 4.8 Wastewater settling tank with center feed and peripheral effluent removal.

Basis = 1 day = 20,000 m3/d
Tie component = suspended solids
Boundary = settling tank

Material balance on water
Q,=20,000 m3/d = Q, + Q;

Material balance on solids gives the sludge flow
(20,000 m3/d)(0.2 kg/m?3) = (Q)(20 kg/m3) + (Q, — Q)(0.06 kg/m?3)
influent sludge effluent
Q= 140.4 m¥/d

Sludge removal rate (%) = 100(140.4 m3/d)/(20,000 m3/d) = 0.7% of influent

Material balance on solids
(20,000 m3/d)(0.2 kg/m?3) = (140.4)(20 kg/m?3) + (20,000 —140.4)(0.06 kg/m?3)
influent sludge effluent
4,000 kg/d = 2,808 kg/d + 1,192 kg/d

Download free eBooks at bookboon.com



Pollution Prevention and Control: Part I
Material and Energy Balances Conservation of Mass

Sludge from a settling tank, which is 2% solids by weight, is thickened to 4.5% solids. The thickener supernatant contains
5% of the thickener influent solids. The thickened sludge is dewatered in a vacuum filter. The filter cake produced by
the vacuum filter is 22% solids by weight and the filtrate contains 5% of the filter feed solids. The filter cake is dried to
5% moisture. The material balance is shown in Figure 4.9.

Feed sludge = 1000 kg/h Supernatant = 578 kg/h
Solids = 20 kg/h Solids = 1 kg/h
Water = 980 kg/h . Water =577 kg/h
— Thickener —

Vacuum Filter

Filter cake =82 kg/h
Solids = 18 kg/h Water vapor = 63 kg/h

4 )\ Water = 64 kg/h T

———| Dryer

Underflow =422 kg/h
Solids = 19kg/h
Water = 403 kg/h

Filtrate = 340 kg/h l
Solids =1 kg/h
Water = 339 kg/h Dried solids = 19 kg/h
Solids =18 kg/h
Water = 1 kg/h

Figure 4.9 Sludge processing system

This e-book Y o N
ismadewith SETASIGN

SetaPDF h Y 4

\7\‘ PDF components for PHP developers

www.setasign.com

68 Click on the ad to read more

Download free eBooks at bookboon.com


http://s.bookboon.com/Setasign

44 Checking the Material Balance for Accuracy

The previous examples use the material balance to determine one or more quantities that have not been
measured or specified. Another situation is when all inputs and outputs have been measured and a
check can be made that the material balance is satisfied. This is a way to verify that measurements are
being made with sufficient accuracy, that sampling procedures are correct, and that all input and output

streams are included.

Example 4.7 TWO-STAGE MEMBRANE SEPERATION SYSTEM

Figure 4.10 shows a two-stage process that converts a feed into two products and a reject stream. It doesn’t matter
what the material is, but for convenience assume it is total solids.

Feed =25 L/s Product 1=16.2 L/s
C,=980mglL Hebieellial > C,,=60mg/L
|
Reject 1 g
le 2 Product2=591L/s
L RO Module — C,p= 120 mg/L

Reject2=29L/s
Cp=2,980 mg/L

Figure 4.10 A two-stage process with all inputs and outputs measured.

Overall material balance on Flow
25L/s=16.2L/s+59L/s+29L/s
Feed  Product1 Product2 Reject 2

Overall material balance on Total solids
(25 L/s)(980 mg/L) = (16.2 L/s)(60 mg/L) + (5.9 L/s)(120 mg/L) + (2.9 L/s)(2,980 mg/L) + Error
Feed Product 1 Product 2 Reject 2
24,500 mg/s = 972 mg/s + 708 mg/s + 8,642 mg/s + Error
24,500 mg/s= 10,322 mg/s + Error
Error = 14,178 mg/s

The imbalance is too large to be explained by random measurement error in the total solids concentrations, which
might reasonably be +5%. Possibly the reject concentration is in error.

The material balance on module 1 gives
Mass of solids into module 2 = (25)(980) - (16.2)(60) = 23,528 mg/s
Feed1 Product1  Reject 1

Assuming this is correct and Product 2 is correct, the reject from module 2 should be
Reject 2 = 23,528 mg/s - (5.9 L/s)(120 mg/L) = 22,820 mg/s
Reject 2 concentration = (22,820 mg/s)/2.9 L/s) = 7,869 mg/L

Perhaps the measured value was 7,980 mg/L and the person who made the drawing mistakenly put down 2,980 mg/L.
Or there may be a problem with totals solids measurements. Either way, more work is needed to quantify the process.

Download free eBooks at bookboon.com



Example 4.8 RECYCLE TO A PRIMARY SETTLING TANK FOR WASTEWATER TREATMENT

A primary clarifier in a wastewater treatment plant receives raw sewage (RS), waste activated sludge (WAS), and centrate
(C) from asludge dewatering centrifuge. WAS is waste activated sludge, which is intentionally removed from the activated
sludge process to balance the new biomass that is produced by the treatment process. Centrate is the dilute effluent
from a centrifuge that is used to dewater digested sludge. Primary effluent (PE) and primary sludge (PS) are removed
from the clarifier. Figure 4.11 shows the process and data measured on the process are given below. The operator has
used these data to make a check on the mass balance. The solids concentrations in the calculations are kg/m?3.

Solids In = QgCps+ Qc C + QuusCiuus
=1000(0.2) + 18(8) + 3(2.5) = 351.5 kg/d

Qpe = (Qps + QcQuns) = Qps
=1000 m3/d + 16 m3/d + 3 m3/d - 10 m3/d = 1,009 m3/d

Solids Out = Que Cpe+ Qps Cps
=1,009(0.08) + 10(30) = 80.7 + 300 = 380.7 kg/d

The solids in and solids out agree within £10%. This is good closure on the material balance and the measurements
seems to be reliable.

: WAS |
! Quas= 18 m3/d .
! Cuns= 8,000 mg/I TSS !
Raw Sewage i !
Qs=1000m¥%d ! i
Gs=200mg/ITSS | | Prim_ary efﬂuesnt : Activated Final effluent
—x Qe=1,009 m¥/d  —> sludge process [ discharged to
: Ge=80mg/ITSS | gep river
1
| |
1
| Primary sludge |
i Qss=10m3/d ! Sludge Digested and
' Gs=30,000 mg/ITSS | : digestion & dewatered
\ Centrate ! centrifige sludge to
i — Q.=3m¥d : dewatering disposal
i i
1

Go=2,500 mg/I TSS

Figure 4.11 Primary settling tank receiving recycle centrate from a sludge dewatering centrifuge
and waste activated sludge recycle.

4.5 Application — Desalting Water by Reverse Osmosis

A city needs water with a salt concentration of 500 mg/L for drinking and normal household use but it
must take its water from a brackish source that has a salt concentration of 10,000 mg/L. Salt refers to all

the dissolved minerals in the water.

A flow of 10 L/s of brackish water will enter the desalting system (reverse osmosis, or RO). A portion
will be treated to reduce the salt concentration to 100 mg/L and this will be blended with untreated
water to produce a mixture having a salt concentration of 500 mg/L. An input of X L/s brackish water
yields 0.75X L/s of water at 100 mg/L and 0.25X L/s of brine that is useless. Figure 4.12 shows the water

treatment system and all known flows and concentrations.

Download free eBooks at bookboon.com



Bypass
(10-X)L/s
10,000 mg/L

Blended output
(10-0.25)L/s
500 mg/L

Brackish input
10L/s
10,000 mg/L

Reverse Osmosis

RO Feed / l \

XL/s RO Permeate
10,000 mg/L Brine reject 0.75X L/s
0.25XL/s @ Cmg/L 100 mg/L

Figure 4.12 Material balance on a reverse osmosis desalting system.

Basis = 10 L/s.

Tie Component = Salt

Boundaries. The law of conservation of mass applies to each element of the system, and to the entire
system so we have more than one way to define the regions over which to make the material balances.
Sometimes more than one region must be used to complete a problem. The four possible regions are
defined in Figure 4.13.

www.sylvania.com

We do not reinvent
the wheel we reinvent
light.

Fascinating lighting offers an infinite spectrum of
possibilities: Innovative technologies and new
markets provide both opportunities and challenges.
An environment in which your expertise is in high
demand. Enjoy the supportive working atmosphere
within our global group and benefit from international
career paths. Implement sustainable ideas in close
cooperation with other specialists and contribute to
influencing our future. Come and join us in reinventing
light every day.

OSRAM
Light is OSRAM SYLVANIA

0

Download free eBooks at bookboon.com


http://s.bookboon.com/osram

Region 2 : Region 4
Splitter I?qeglar;iiti Blender

v Region 1 — Overall material balance

Figure 4.13 Selection of region over which to make the material balance.

Material balance equations. The four possible material balance equations for salt are:

Region 1: 10(10000) = (10 - 0.25X)(500) + (0.25 X)C
Region 2: 10(10000) = 10000 X + (10 — X)(10000)

Region 3: 10000 X = (0.25 X) C + (0.75X) (100)

Region 4: (10 - X)(10000) + 0.75 X)(100) = (10-0.25X)(500)

There are M = 2 unknowns so N = 2 equations are needed to solve the problem. The material balance
equation for Region 2 is an identity and provides no useful information. One of the other equations is
redundant. For example, adding the material balances on regions 2, 3 and 4 gives the overall material

balance equation for Region 1.

In this example, the material balances on Region 1 and Region 3 involve both the unknowns, X and C.
These two equations could be solved simultaneously. There is an easier way because the equation for

Region 4 has only one unknown quantity, X, and can be solved directly.

(10 - X L/s)(10,000 mg/L) + (0.75X L/s)(100 mg/L) = (10 — 0.25X L/s)(500 mg/L)

bypass into blender RO effluent into blender output from blender

X=9.69L/s

The other flows are:
Flow into RO unit = 9.69 L/s
Bypass flow = 10 - 9.69 = 0.31 L/s
RO desalted effluent = 0.75(9.69) = 7.27 L/s
Brine reject = 0.25(9.69) = 2.42 L/s (als0 9.69 - 7.27 = 2.42 L/s)
Blended product water = 7.27 + 0.31 = 7.58 L/s (also 10.0 - 2.42 = 7.58 L/s)

The material balance for salt on the RO module (region 3) is

Mass of salt in the brine = 96.9 — 0.727 = 96.2 g/s
Concentration of salt in the brine = C = (96.2 g/s)/(2.42 L/s) = 39,800 mg/L

Download free eBooks at bookboon.com



Figure 4.14 shows the completed material balance.

Bypass
Flow =0.31L/s
C=10,000 mg/L
Brackish water input Mass = 3.1 g/s Blended water product
Flow=10L/s Flow=7.58L/s
C=10,000 mg/L C=500mg/L
Mass =100 g/s Mass =3.79 g/s
——»( Reverse Osmosis 0—"—>
Input to RO l Brine reject RO Permeate
Flow =9.69L/s Flow= 2.42L/s Flow=7.27L/s
C=10,000 mg/L C= 39,800 mg/L C=100mg/L
Mass =96.9 g/s Mass = 96.2 g/s Mass =0.727 g/s

Figure 4.14 Expanded information diagram for the reverse osmosis problem.

4.6 Application — Drying Sludge with Warm Air

Wet sludge will be dried by contacting it with hot dry air. Part of the humid air leaving the dryer will
be recycled through a heater and bone-dry air will be added as make-up for the humid air removed.
The sludge is initially 30% water and 70% solids. It will be dried to 10% water. Calculate the amount
of air brought into the drying system if the humid air stream is 5% water by weight (Rudd et al. 1973).

Figure 4.15 shows what is initially known about the flow of dry solids, air, and water. Figure 4.16 shows

the solution.

Warm-humid air

(5% water) 4 Wet Sludge
700 kg/h water
300 kg/h solids

Bone-dry air
—— Heater »| Dryer

Dried Sludge
300 kg/h solids
10% water

Figure 4.15 Sludge drying problem definition (adapted from Rudd et al 1973)

Basis = 1000 kg/h sludge input = 700 kg/h water + 300 kg/h solids
Tie component = 300 kg/h dry solids

Mass flow of water in dried sludge
Dried sludge output = S = 300 kg/h solids + W kg/h water
Specification: S is 10% water and 90% solids.
W =0.18
W kg/h water = 0.1(300 kg/h solids + W kg/h water)
W =300(0.1)/0.9 = 33 kg/h water

Download free eBooks at bookboon.com



Pollution Prevention and Control: Part II
Material and Energy Balances Conservation of Mass

Overall material balance on water